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TEST REPORT

W EBEHLS Security Code: YFGI277 BI1IW F,5H
N KN95 } S &
BEdh 4B KN95 [T (KN95 Mask) o) v
Name of Sample ERE (V) HEE () Sample number
Sending sampling
ik i RIS B
Trade mark Type, Specification L 96014
ey IS RICARI
Commissioned by Testing Purpose Commission
T 7 bk P RS /S i
Address of client Product No. / batch No
CoaL ke 5 e
Factory Sampling list No
TR A e EFEH %)
Inspected unit Date of manufacture
fihE AL e P anEUE 40 (1Y)
Sampling unit Quantity of sample 40 (Piece)
TR A P EiiiE e T 73
Location of sampling Basic quantity of sampling
A H Lo K5 Hh ps A=
Date of sampling Location of testing Laboratory
WeRE H 1 S Lol A SR ] 2020-04-27~
Date of receiving S0 oy Date of testing 2020-05-16

Hoall e GB 2626-2006 CWERB4FH &k 1 M 38 =X, iy S A7 o % 22

GB 2626-2006 Respiratory protective equipment. Non—powered ailr-purifying

Testing reference : :
particle respirator

AR

Judging reference

AS IS5 R
Test results are attached as below.
W 4 i
Remarks
Official te
%% 0 #NDate ot =18
S EHI " RRHTAER, RET < FRTRA. (

"--" in the report indicates that this item is not applicable, and "/" in the report
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B2WM KEW
T e g | PREREK R B | A
k=] 3 7 Standard ¢
No Test items[Unit] g Result Conclusion | Notes
99.5
99.2
99.7
99.5
FFRALTE 99.5
Unpretreated 99. 4
99. 6
KN95 = 95.0 99. 6
e (%] 5
1 Filtering 5.3 99.8 ;’ /
efficiency[ %] g ass
99.2
99.2
b
L 9959
Pretreated
99.0
99. 6
ﬁ{tfﬁﬁﬁ%ﬁm ;E{IM{%JE Measured
Detection of NaCl particles temperature:  (27) C
B Temperature:  (25+5) C | SZIIIEE Measured
MBE Humidity:  (30£10) % | Humidity:  (30) %
FFikb R 146. 5
= d
(B A1 [Pa] AT A 1< 350 Vinteines 145. 7 &
2 Inhale 9.5 e = e 1
PR [Pa] otal inhale resistance< }ﬁi&tﬂ 143.2 Pass
Pretreated 142. 1
S BH A [Pa] Unpretreated 115. 7
[':,\ N[ A= s . A
3 Exhalation 9.5 B _Lpﬂj,] 25,0 = 7
B Total exhalation resistance<250 Pass
resistance [ Pa ] Fikb 3 113..2
Pretreated 110. 4
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= =
B | wmp g | PRERR Rz 5 B |
= E 5 Standard i
Test items[Unit] Result Conclusion | Notes
No terms
PATRAS
s s 3 ?j: oDy EZ<1
4 : BT When expressed as the volume fraction of FH51E Average: 0.7 i
Dead cavity[%] ety ; g Pass
carbon dioxide in the inhaled air, the
average value of the results should be <1
b R R KA. M AR I
H AV HAFFEASZ 10N, FF4E RTUALEE | B BTR
BF1E 10s HOHL S8, AN H IR Unpretreated | No slippage or
5 %#J: 5.9 H%EJZH&‘?%% fracture = /
Headband ; Each headband, buckle and other FHI Pass
adjustment parts of the disposable mask Tk 38 VS TE
should not slip or break when it bears a Pretreated No slippage or
tensile force of 10N for 10s. fracture
A 8 36 X T SRAE HLE A 2% A S kT
T, AEHRMETSERL |
5] (BT R, £EAK i
& 50N1 ﬁﬁﬂiﬂ\ﬂ 105 B}‘Jiﬁ rﬂﬁ %lttﬁ{;/fq:
JIWE, ASRLH P B Wi e %éﬁé
HERAER A 7% . ;
: : : ; Without this
6 links and connected 5. 10 When inspecting the half mask in 3 e /i
: - : part, this item
components accordance with regulations, all links and FiAb TR e
W
connected components between the Pretreated ;
subject to test
replaceable filter element and the mask
should not slip, break or deform when
subjected to an axial tensile force of SON
for 10s
A I
PREEI R
A TALEE Unburned
REF KEOEBEEAKES | (oo T em
FHIE, ARAGE: tREREE, SR P
: 4 MABRILAR
AT BRASRGRE be . | A
if L 5.13 After being removed from the flame, the = /
Flammability FH Pass
parts exposed to the flame should not burn.
e 45 PRGN R
urning, the after burning time should
not exceed 5s TiAL 2R Unburned
Pretreated A
RIS
Unburned
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SRR Sample description

f

SRS s e B Type, Specification or other description

A2 9601A
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fft7F APPENDIX:

Guangdong, China

2. ZACBAIHBE I R4 Add.&Postcode: T R LT 4738 B A RS 325 £8P The second in

the south of line 325, shentangl ing, ginbang village, dashanjiang street, wuchuan

city, zhanjiang city, guangdong province

3+ BIIREEAR A Testing ambient conditions: A1 H 39748 R bRAE AR RE (9% 0 T AT (HTERRIBR A1)

The test items shall be carried out under the conditions specified in the correspondin standards (Unless
w

otherwise noted )

4. FEFRF (A&A]D Sampling procedure (if applicable); ——————-

5. EARAETT MM (A& F) Statement of deviating standard method ( if applicable): ——————-
6. HIMEERAHEERE g Uncertainty statement of test results ( if applicable): ———————

T BIE KT (&) Subcontracted items and subcontractors ( if applicable): ———————
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FEFREREBRBTRERE SR RERR. ZXMHH Gl ), LT 19839 A, X&H
REREER-HESRLAVA. "FERRIVERER, BrRA4taugeERn miRrEn
BIERMRTRRL S,

FEFRRRErFEATHEREER (MRFHE ) B THEEE=AEMNErREEAR
MMERMHAE, PEESRITFEERIATERS( CNAS IATTMERZTREMARBRHNE. EFERT
FRGATRERTHERIEEARRAL(IECEE IATMER CB XRE. hEEZRINEATEE
EFEZRS( CNCA )5 E /Y E 338 HI 1 7R IAIE( CCC IAIE MM, hEREINEFL cac)
FERGMENRELHTRE  PEMS AT = SR NARRNE, B/ % 0. 0. 5E
MLFSE B ) BRARZRIMATHAEZERRRELEENN . " EERRETE FERSE
WERARAT, I'RESAMNRN IR JFRAF. 'EEREGEABSERATRS EERE
ARFEATNE 4 RAA,

FRRRRRA 185, 3 MM, BERRLTREMNDANFHY 13.8 FELX, F-H@
PBLE, BEABRBRHEUHAMEBARBTZ, itaMLEEER 15000 5 & ) ZIAT
AN M BT IR 4 96 2 3260 F/°R / WiH , SRR 11034 Hi; EREIACB &iMaEhA 12 %
185 WHRfE [ R R QWM IE, B3 . EHIRIFREE FENETRRTF—&, &
AT EEGER. . ERN—FK, ERHESMTL SRS MBI A NS,

FERERENHET 10 M ERFSRELEEFRRSD, 16 M EFSRBEERR IS 6 4
FETEBATR L, AR :

O ERE#~2RLBERETHR D O ERRA*-RARERRR D (JFK)

O B3 8 Ae rlL P o P i 4 R IR MR 0 B0 by (1% ) O EREE-REREERRPL (1K)

0O MR KRR REER®PDS (1%K) O ERNM~RRLEREEFRR P

O BB SRR R R (7R O EIRAPARENR ™ R E R AP (%)
O EsRi L g s R R R R (%) O ER Tk #1282 A BRS8N (%)

VR R R R LR R R ) YRR R R R I S R0 (7R3 )

W RE R R R R RS AR (6 ) Ve FRERRIE TR ARRY (HE )

W REERERAEARR R RSEEMERRL W RERR R TN EAE RS (1M )
T I ARE R R R A R 0 3o T 7R I R S S AR IR0 (I )

T IR R R R B B T MR VoI R R RS RSDITEN R A SO 100, (IS )
W RE R R R T RS VO ARE R R R AR TE IR & R A RIS (M )
TR I R A P L AR IR W REEREREERERTRRWL (1M )
W ARERRERSREEERRR e FRE R R L R (W)

O IrEERAEERBITLGEOM (IR ) TREART R O I FREHHAS Y™ KRN TREATRERL
O I RS MELED RAA I M TR EOR TS il O I'RERS FHEREMT TREART S bl
O I" REAHEESFE TRERTR S O IFEERSACTLMRAS]. BRI TREARMSh




